banner

Home Sviluppo progetti Supporto kit ArduSiPM Mepa
Categorie Stampanti-Scanner 3D/CNC Stampanti 3D PRUSA MENDEL 3D PRINTER



Full kit for Prusa Mendel I2(iteration 2)-EN

COD : DF-DPP-06634-EN
Full kit for Prusa Mendel I2(iteration 2)-EN
674,25 € (excl. VAT)
822,59 € (incl. IVA)
Disponibilità :
on-order.gif spedito in 30 giorni

Description:

Prusa Mendel Iteration 2 is a simpler remix of normal Mendel.It is an improvement of the Prusa Mendel (iteration 1), and was released in November 2011.

The following is a list of the main improvements made on the original Prusa:

1. More parts are made to be push-fit

2. The carriages accommodate bushings and linear bearings

3. Nut traps were added to parts that were attached with M3 screws (e.g. endstop holders etc.)

4. The second bed plate was removed (The PCB heatbed is the second plate)

5. The belts were changed to GT5 belts - it is recommended to buy professional belt pulleys

6. Most M4 screws were changed to M3s

7. A printed plastic belt guide was designed to replace the large M8x30 fender washers

8. The belt clamp was redesigned

 

Features:

1.Printing area:200x200x100mm

2.New designed hotend version 2.0 with 2pcs 0.35mm nozzle,easy to disassemble and clean.

3.Perfect extruder with more durable X-carriage printed from 3mm ABS filament.

4.Universal Arylic controller board support plate makes your controller board selectable.Melzi Ardentissimo ,Teensylu 0.7,Sanguinololu v1.3a,Ramps 1.4,Generation 6, Printerboard rev D,Brainwave and Azteeg X1 to choose from.

5.Come with super smooth Borosilicate glass,easy to remove printing parts,print toys with flat bottom.

6.New stepper motors Nema17,large torque to print smoothly,avoid mistakes caused by friction.

7.Ultra smooth Z movement and couplings with revised X-end-idler.

8. Power supply S-350-12 12V 29A DC included.

 

 

Please note: This list is full kit for Prusa Mendel I2,UNASSEMBLED. This kit comes with almost everything you need to build your Prusa Mendel I2.  You just need to assemble it after receiving. Please refer to "Prusa Mendel Build Manual".

Any questions? Send us a message! We're here to help!

 

 

Please note: This listing is UNASSEMBLED,it includes all of parts for Prusa Mendel I2, you just need to assemble when receiving it.

 

This kit comes with almost everything you need to build your Prusa Mendel I2.

Full Unassembled Kit Includes:

 

 

Mechanical Kit

M8 Threaded Rod 440mm

3

M8 Threaded Rod 370mm

6

M8 Threaded Rod 294mm

4

M8 Threaded Rod 210mm

2

M8 Threaded Rod 50mm

2

M8 Smooth Rod 420mm

2

M8 Smooth Rod 350mm

2

M8 Smooth Rod 390mm

2

M8 Smooth Rod 20mm(Extruder)

1

M8 Big Gasket(Washer)

8

M8 Nut

94

M8 Washer

97

M8 Nylock Nut

1

Thick copper wire(on MK2a) 50cm

2

Thermo-couple wire(on MK2a) 50cm

1

Heatbed Spring 30mm(Wire diameter 0.5mm,?5mm)

4

Extruder spring  10mm(Wire diameter 0.8mm,?7mm)

2

X-end-motor large spring 40mm(Wire diameter 1mm,?12mm)

2

M3 butterfly nut (for fixing heatbed)

4

M3 Nut

38

M4 Nut

2

M3 Washer

53

M4 Washer

2

Little Washer(internal diameter 4mm,external diameter 9mm)

4

M3 Hex Socket Bolt 10mm

11

M3 Hex Socket Bolt 12mm

3

M3 Hex Socket Bolt 16mm

17

M3 Hex Socket Bolt 20mm

23

M3 Hex Socket Bolt 30mm

1

M3 Hex Socket Bolt 40mm

4

M3 Grub Screw 6mm(for fixing stepper motor)

1

M4 Hex Socket Bolt 50mm (Extruder)

2

M4 Bolt 20mm (Extruder)

2

M4 Nut (Extruder)

2

Hobbed Bolt (Extruder)

1

Hotend budaschnozzle 2.0

1

Rigid Coupler

2

LM8UU Linear Bearings

10

608ZZ Ball bearing

7

Electronics Kit

42 Stepper Motor Nema17

5

T5 belt pulley for Stepper Motor(+Screw)

2

T5 belt 950mm

2

End stop(with cables and 3pin Female port )

3

PCB heatbed MK2a

1

Aluminum plate

1

Borosilicate glass

1

Acrylic universal support plate

1

Controller Board-Sanguinololu(ATX Port)

1

A4988 Stepper Driver

4

Heatsink and set screws

1

Winding roll 3m

1

USB Cable

1

100k NTC Thermistor

1

Cooler Fan(12v,0.08mA)

1

SD breakout for Sanguinololu

1

Screwdriver set

1

Cable Ties

15

350W 12V 29A Power Supply and cable

1

Plastic Parts

Bar Clamp

8

frame vertex with foot

4

Frame vertex

2

Y motor bracket

1

Z motor mount

2

belt clamp

4

Belt clamp nut holder

2

Bearing guide

3

y-bushing.stl

3

x-end-idler

1

x-end-motor

1

x-carriage

1

rod-clamp

2

endstop-holder

3

y-tensioner

2

acrylic sheet holder

4

wade_body (Extruder)

1

wade idler (Extruder)

1

biggearmod_fixed (Extruder)

1

smallgearmod_fixed.stl (Extruder)

1


Pagamenti




Pagamenti con:

PayPal

Carta di credito

Bonifico bancario
anticipato

Spedizioni


24h/48h/72h

Spedizioni in tutto il mondo

con tariffe ridotte

 

Info line

 

orario continuato

dal lunedì al venerdì

10:00-18:00


(0039) 06 76971136

 

Immagini

Le informazioni riportate su robot-domestici.it
possono essere soggette a modifiche senza preavviso, alcune immagini sono a titolo indicativo.
Tutti i marchi citati sono di proprietà delle rispettive case e produttori.

Sede legale

ROBOT DOMESTICI INDUSTRIES di ARMANDO PALIANI - Via Cornelio Labeone, 76 - 00174 Roma (RM)
P.I. IT12960231004 - C.F. PLNRND74R03G763Q - REA di Roma n. RM 1413309
CODICE UNIVOCO PER LA FATTURAZIONE ELETTRONICA: KRRH6B9
Tel. (+39) 06 76971136 | e-mail: info@robot-domestici.it

Socials

facebook twitter instagram youtube pinterest